

レジメン名	A+AVd療法
-------	---------

投与間隔	28日間
------	------

投与薬	投与量	1日目	15日目
グラニセトロン	1mg	↓	↓
デキサメタゾン	6.6mg	↓	↓
ビンブラスチン	6mg/m ²	↓	↓
ドキソルビシン	25mg/m ²	↓	↓
ブレンツキシマブ ベドチン	1.2mg/kg	↓	↓
ダカルバジン	250mg/m ²	↓	↓